Category
Help
Search
HomeFuel PumpC9.3 engine machine / C9.3 marine engine part 5117975 fuel pump

C9.3 engine machine / C9.3 marine engine part 5117975 fuel pump

CategoryFuel Pump
Part NO.511-7975 fuel pump
SectionFuel System
For ModelC9.3 Engine Machine(WYE) / 966M Wheel Loader(L8R)
description
Product description
Fuel Pump
Specifition for 5117975 Fuel Pump assembly:
Assembly Part NO.: 5117975 PUMP GP-FUEL INJECTION
Media Title: 140 AWD Motor Grader, Powered By C9.3 Engine
Section: Fuel System
For Model: C9.3 Engine Machine (WYE), C9.3 Engine Machine (SSE), C9.3 Engine Machine (SYE), C9.3 Generator Set (C93), 336F L Excavator (DSW), 336F L Excavator (LCL), 336F Excavator (NBL), 336F Excavator (YFD), 336F XE Excavator (NAJ), 336F L XE Excavator (PFL), 336F Excavator (KCS), 336F Excavator (LJY), 340F Excavator (RBD), 340F L UHD Excavator (WBX), 340F L UHD Excavator (XBD), 336F Excavator (TJE), 336F Excavator (WCF), 340F Excavator (SGH), 568 FM Excavator (L68), C9.3 Engine Machine (MYE), 568 FM Excavator (GF8), 336FMHPU Mobile Hyd Power Unit (WGF), 966L Wheel Loader (FRS), 972L Wheel Loader (RFB), 725C2 Articulated Truck (2T3), 725C2 Articulated Truck (2L6), 972M Wheel Loader (L8E), 966M Wheel Loader (R8D), 966M XE Wheel Loader (B8P), 972M XE Wheel Loader (M5S), 966M Wheel Loader (LMM), 972M Wheel Loader (GGN), C9.3 Marine Engine (CA9), 637K Wheel Tractor Scraper (WTY), 972M Wheel Loader (LSJ), SR4B Generator (G6B), 972M Wheel Loader (M8W), 966M Wheel Loader (L8R), 966L Wheel Loader (FSL), 972L Wheel Loader (YJW), D6T Track Type Tractor (JML), D6T Track Type Tractor (MB5), D6T Track Type Tractor (NDY), D6T Track Type Tractor (HYT), D6T Track Type Tractor (JNM), D6T Track Type Tractor (MH7), D6T Track Type Tractor (2B3), D6T Track Type Tractor (AK7), D6T Track Type Tractor (SGZ), D6T Track Type Tractor (2D2), D6T Track Type Tractor (7C9), D6T Track Type Tractor (K1R), 966M XE Wheel Loader (FL2), 972M XE Wheel Loader (L9S), 973 Track Loader (MKL), 966M Wheel Loader (GMS), 966M XE Wheel Loader (XCR), 972M Wheel Loader (A78), 972M XE Wheel Loader (AN3), 966M Wheel Loader (MD7), 966M XE Wheel Loader (DZL), 972M Wheel Loader (WGN), 972M XE Wheel Loader (R1Z), PM312 Cold Planer (NA9), PM313 Cold Planer (DK9), PM312 Cold Planer (NJ9), PM313 Cold Planer (JH9), PM310 Cold Planer (NMA), PM310 Cold Planer (KWA), 140 Motor Grader (N94), 140 Motor Grader (N95)
Ref Part Number Name Qty NPR Note
- 9S8003 PLUG 15.88MM(.63IN.)O.D. 1 Y 1/2-20-THD; HEX
- 9S8005 PLUG 22.22MM(.88 IN.)O.D. 1 N HEX; 3/4-16-THD
- 2147567 SEAL O RING STOR 1 Y -
- 2385080 SEAL O RING STOR 1 Y 16.36MM ID
1 6V3834 SEAL O RING 1 Y 88.57MM ID
2 1439392 STUD 3 Y M8X1.25-THD
3 9S8004 PLUG-HEX SOCKET 1 N DRAIN; 9/16-18-THD
4 2658093 PIN-LIFTER GUIDE 4 Y -
5 2732663 DOWEL 1 Y -
6 9S4180 PLUG (drain) 1 Y 5/16-24THD
7 2943031 BOLT-SPECIAL 1 Y -
8 8T5439 WASHER (6.0MM THK) 1 Y 6.0MM THK
9 6V5135 SETSCREW-SOCKET 2 Y SETSCREW-SOCKET
10 3470426 GEAR-FUEL PUMP 1 Y -
11 3492645 RETAINER 2 Y -
12 8C8545 BOLT-SOCKET HEAD 3 Y M5X0.8X20-MM
13 3643761 TAG-INSTRUCTION 1 Y DO NOT START, READ OMM
14 3713586 PUMP GP-FUEL TRANSFER 1 Y -
15 3731570 CAMSHAFT 1 Y -
16 3780746 SEAL-O-RING 1 Y -
17 4925549 HEAD AS-PUMP 1 Y -
18 6V5845 BOLT 1 Y M20X2.5X70-MM
19 1046385 STUD 1 Y M8X1.25-THD
20 1073116 SEAL O RING 1 Y -
21 1456115 DOWEL 2 Y -
22 2147568 SEAL O RING STOR 1 Y 19.18MM ID
23 2385078 SEAL O RING STOR 1 Y MARKED X
24 5P8347 BOLT (M8) 4 Y M8X1.25X70MM
25 6V3940 BOLT (M8X1.25X25MM) 2 Y M8X1.25X25MM
BILDID: g06011044
IESCN: M00953710157
511-7975 PUMP GP-FUEL INJECTION S/N SYE16632-UP PART OF 386-2109 PUMP GP-FUEL INJECTION
Complete assembly 511-7975 Fuel Pump is avaliable for WYE C9.3 Engine Machine, but actual situation depends on your really model / equipemt, if you have any questions about 5117975 will be correctly installed or not, please contact our online tech-support.
About
Reference: 511-7975 PUMP GP-FUEL INJECTION also avaliable for these model / assembly:
  • C9.3 Engine Machine (WYE) Fuel System 3862109 PUMP GP-FUEL INJECTION
    386-2109 PUMP GP-FUEL INJECTION S/N SYE1-UP PART OF 520-6566 ENGINE AR-CORE
The above list means 5117975 Fuel Pump suitable for these model / assembly, items are listed in the reference list according to the parts EPC , any issue please contact our online tech-support.
description1
description2
WhatsApp Skype
Copyright © 2023 Fuel-Injector-Pump.com All Rights Reserved.